Qua rrycrete Office: 54 Young Street
Geological & Construction Materials Testing Laboratory. Bacchus Marsh Vic. 3340.
Bacchus Marsh Laboratory. Material Report. Phone & Fax: (03) 5367
Report Number. AQ/104-03 Page 1 of 1.| Sampling Method. as received
Client. AEROLITE QUARRIES e Source. ANAKIE
ia-r-éamtory Nﬂ.};r-lin-er. 10/543 - .Samp!ed By. H.E.
Reference Number. .NIA Date Sam.pl'ed, 03.05.10
~ Location. ANAKIE - | DateTested. 05.05.10
 Sample Identification. 3-5mm SCORIA GRIT (washed)
Material Result
Sieve” . % %
Size of Total of Total
(mm) Passing. Retained.
75.00 _ 100__ 0
63.00 100 0
53.00 100 0
37.50 00 o0
Particle size 26.50 100 0
Distribution 19.00 100 0
AS1141.11.1 13.20 100 0
Washed ~— 580 T 100" oy
6.70 95 5
4.75 55 40
2.36 10 TR
1.18 3 7
0.600 2 1
0.425 1 1
0.300 1 0
0.150 0 1
Incompacted Bulk Dens. of Natural Agg.tym3  0.83
Bulk Uncompacted Bulk Density of Dry Agg.t,’ms. 0.68
Density  “ompacted Bulk Density of Natural Agg,ta’ms' 0.87
AS1141.4 _"C-ompacted Bulk Density of Dry Agg.t/m3 0,72
B Moisture Content of Aggregate.% ~ 20.7 |
lll Grading Curve 3 8 8 8 8 888
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Comments:
ﬁ*‘ﬁ%‘ This document is issued in accordance with NATA's ) é
NATA accreditation Approved Signatory: = FE=
‘h‘vf ret_luirements. Accredited for compliance with I?O/IEC 1?’025. Jason Stanvi. / William Payne.
This test report shall not be reproduced except in full, without
sccsetnaron written approval of the laboratory.
Date Issued: 06.05.2010

tasued April 08, Approwed By |Stanvi  RF16






